



1,620 MPa strength.

shows the chemical

Each of the bent specimens was bolted to bear a load of 500 MPa as measured by a strain gauge attached to the bent portion. The bending is to simulate the stress condition created by pipe making. Each of the bolted samples was then immersed in a 0.1 mol/L solution of hydrochloric acid to evaluate its susceptibility to



